Choose Category

     Quick Search   Minimize
  

Product List
Mount and linkage assembly 09 and newer
Quantity 
 

 

 

KeyQtyPart #Description
14100-176 Bolt, 34" x 10 1/2" grade 8
24285-140 1”OD x 3/4”ID x 8”
38134-067 Split bushing 1 1/4" od, 1" id X 2 1/2" long
44102-121 Flanged lock nut, 3/4"
54110-001 Greese zerk, 1/4"-28
61314-026 Row unit mount includes 2-110-001 greese fitting & 4-134-067 spring bushings
72315-031 U-bolt 3/4” for 7” x 7” bar
81102-018 Jam nut 3/4"
91106-130 Square head set screw 3/4" x 2 1/2"
104100-124Hex bolt, 1/2" x 3 1/4", grade 5
(Not Available)
118108-001Flat washer 1/2” SAE
(Not Available)
124100-288 Hex bolt, 1/2-13 X 3 1/2 full threaded
138102-007Hex nut, 1/2"
(Not Available)
142340-029 Spring plug drilled & tapped
151317-925 Spring
164311-401 Spring & plug assembly includes spring & 2 plugs
174104-030 Cotter pin 3/16" x 2"
182387-310 Trunion tube
191385-095 Lower linkage heavy duty
201385-093 Upper linkage heavy duty